
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 







 

[...]
If yes, identify the modifications that have not been submitted to TCEQ, including the 
purpose of the modification.  

Click to enter text. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 60 of 66 

B. Non-substantial modifications 

Have there been any non-substantial modifications to the approved pretreatment 
program that have not been submitted to TCEQ for review and acceptance? 

☐   Yes ☒   No 

If yes, identify all non-substantial modifications that have not been submitted to TCEQ, 
including the purpose of the modification.  

Click to enter text. 

C. Effluent parameters above the MAL 

In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary. 

Table 6.0(1) – Parameters Above the MAL 

Pollutant Concentration MAL Units Date 

     

     

     

     

     

     

D. Industrial user interruptions 

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years? 

☐   Yes ☒   No 

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants.  

Click to enter text. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 61 of 66 

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 88) 

A. General information 

Company Name: n/a 

SIC Code: n/a 

Contact name: n/a 

Address: n/a 

City, State, and Zip Code: n/a 

Telephone number: n/a 

Email address: n/a 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

n/a 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

n/a 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: n/a 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: n/a 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☒   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☒   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: Click to enter text. 

Click or tap here to enter text. Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☒   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

Click to enter text. 



TCEQ-10400 (11/22) Page 1 of 3 

          TCEQ Core Data Form 

 

For detailed instruc/ons on comple/ng this form, please read the Core Data Form Instruc/ons or call 512-239-5175. 

SECTION I: General Information 
 

1. Reason for Submission (If other is checked please describe in space provided.) 

 New Permit, Registra0on or Authoriza0on (Core Data Form should be submi;ed with the program applica>on.) 

 Renewal (Core Data Form should be submi;ed with the renewal form)    Other       

2. Customer Reference Number (if issued) Follow this link to search 
for CN or RN numbers in 

Central Registry** 

3. Regulated En;ty Reference Number (if issued) 

  CN 600640015   RN 101607224 

SECTION II: Customer Information 
 

4. General Customer Informa;on                                       5. Effec;ve Date for Customer Informa;on Updates (mm/dd/yyyy)        

 New Customer                                             Update to Customer Informa0on                      Change in Regulated En0ty Ownership 
Change in Legal Name (Verifiable with the Texas Secretary of State or Texas Comptroller of Public Accounts)                            

The Customer Name submi0ed here may be updated automa4cally based on what is current and ac4ve with the Texas Secretary of State 
(SOS) or Texas Comptroller of Public Accounts (CPA). 

6. Customer Legal Name (If an individual, print last name first: eg: Doe, John) If new Customer, enter previous Customer below:   

Maverick County       

7. TX SOS/CPA Filing Number 

 

8. TX State Tax ID (11 digits) 

74-6000702 

9. Federal Tax ID  

(9 digits) 

      

10. DUNS Number (if 
applicable) 

      

11. Type of Customer:    Corpora0on   Individual     Partnership:  General  Limited 

Government:  City  County  Federal  Local   State  Other        

                            

  Sole Proprietorship  Other:       

12. Number of Employees 

 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated En>ty listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 
Occupa0onal Licensee        Responsible Party                VCP/BSA Applicant                       

 Other:                                                                                                        

15. Mailing  

Address:  

500 Quarry Street, Suite 3 

      

City  Eagle Pass State  TX ZIP  78852 ZIP + 4       

16. Country Mailing Informa;on (if outside USA) 17. E-Mail Address (if applicable) 

      jessica.gonzalez@co.maverick.tx.us 

 TCEQ Use Only 



TCEQ-10400 (11/22) Page 2 of 3 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

(  830  ) 773-3824       (       )     -       

SECTION III: Regulated Entity Information 
21. General Regulated En;ty Informa;on (If ‘New Regulated En>ty” is selected, a new permit applica>on is also required.)                              

 New Regulated En0ty       Update to Regulated En0ty Name       Update to Regulated En0ty Informa0on         

The Regulated En4ty Name submi0ed may be updated, in order to meet TCEQ Core Data Standards (removal of organiza4onal endings such 
as Inc, LP, or LLC). 

22. Regulated En;ty Name (Enter name of the site where the regulated ac>on is taking place.)  

RN101607224 

23. Street Address of 
the Regulated En;ty:             

(No PO Boxes) 

approximatly 4,300 feet southeast of the intersec0on of U.S Highway 277 and state Highway 131 

      

City  Eagle Pass State  TX ZIP  78852 ZIP + 4       

24. County Maverick 

If no Street Address is provided, fields 25-28 are required. 

25. Descrip;on to  

Physical Loca;on: 
 approximatly 4,300 feet southeast of the intersec0on of U.S Highway 277 and state Highway 131 

26. Nearest City    State Nearest ZIP Code 

               

La4tude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 
used to supply coordinates where none have been provided or to gain accuracy).   

27. La;tude (N) In Decimal:   28°51'20.56"N 28. Longitude (W) In Decimal:  100°32'8.13"W 

Degrees Minutes Seconds Degrees Minutes Seconds 

                                    

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 
 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952      22132       

33. What is the Primary Business of this en;ty?    (Do not repeat the SIC or NAICS descrip>on.) 

government  

34. Mailing  

Address:  

500 Quarry Street, Suite 3      

      

City  Eagle Pass State  TX ZIP  78852 ZIP + 4       

35. E-Mail Address:  jessica.gonzalez@co.maverick.tx.us 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 830 ) 773-3824          (     )    -       





Domestic Wastewater TLAP Renewal application 

The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
Texas Administrative Code Chapter 39. The information provided in this summary may 
change during the technical review of the application and are not federal enforceable 
representations of the permit application. 

 

Land application of domestic wastewater from the facility are expected to contain five-
day biochemical oxygen demand (BOD5), total suspended solids (TSS), and Escherichia 
coli. Additional potential pollutants are included in the Domestic Technical Report 1.0, 
Section 7. Pollutant Analysis of Treated Effluent in the permit application package. 
Domestic wastewater is treated by an activated sludge process plant and the treatment 
units include a bar screen, an equalization basin, an aeration basin, a final clarifier, an 
aerobic sludge digester, tertiary filters, and a chlorine contact chamber. In addition, the 
facility includes a temporary storage that equals to at least three days of the daily 
average flow. 
 
Maverick County (600640015) operates the Radar Base Wastewater Treatment plant 
(RN101607224), a pond system operation. The facility is located at approximately 4,300 
feet southeast of the intersection of U.S Highway 277 and state Highway 131, in Eagle 
Pass, Maverick County, Texas 78852. This application is for a renewal to dispose a 
daily average flow not to exceed 0.10 MGD in the interim phase and 0.20 MGD in the 
final phase of treated domestic wastewater via subsurface irrigation of non-public 
access land with a minimum area of 30 acres for interim phase and 60 acres for final 
phase. This permit will not authorize a discharge of pollutants into water in the state. 

Discharges from the facility are expected to contain five-day biochemical oxygen 
demand (BOD5),. Domestic water is treated by one facultative lagoon, two stabilization 
ponds and one storage pond in intermit phase and in final phase all units will be 
duplicated. 
  



Solicitud de Renovación de Permiso TLAP para Aguas Residuales Domésticas 

A continuación se presenta un resumen de la solicitud de permiso pendiente de calidad del agua, 
actualmente en revisión por parte de la Comisión de Calidad Ambiental de Texas (Texas 
Commission on Environmental Quality – TCEQ), conforme a lo requerido por el Capítulo 39 del 
Código Administrativo de Texas. La información proporcionada en este resumen puede cambiar 
durante la revisión técnica de la solicitud y no constituye representaciones exigibles a nivel 
federal del contenido de la solicitud de permiso. 

La aplicación en tierra de aguas residuales domésticas de esta instalación se espera que contenga 
demanda bioquímica de oxígeno a cinco días (DBO5), sólidos suspendidos totales (SST) y 
Escherichia coli. Contaminantes adicionales potenciales están incluidos en el Informe Técnico 
Doméstico 1.0, Sección 7. Análisis de Contaminantes del Efluente Tratado, incluido en el 
paquete de la solicitud del permiso. Las aguas residuales domésticas se tratan mediante un 
proceso de lodos activados, y las unidades de tratamiento incluyen una rejilla de barras, un 
tanque de igualación, un tanque de aireación, un clarificador final, un digestor aeróbico de lodos, 
filtros terciarios y una cámara de contacto con cloro. Además, la instalación incluye un 
almacenamiento temporal con capacidad para al menos tres días del flujo promedio diario. 

El Condado de Maverick (600640015) opera la planta de tratamiento de aguas residuales Radar 
Base (RN101607224), mediante un sistema de estanques. La instalación se encuentra 
aproximadamente a 4,300 pies al sureste de la intersección de la autopista U.S. 277 y la carretera 
estatal 131, en Eagle Pass, Condado de Maverick, Texas 78852. Esta solicitud es para renovar el 
permiso de disposición de aguas residuales domésticas tratadas con un flujo promedio diario que 
no exceda 0.10 MGD en la fase intermedia y 0.20 MGD en la fase final, mediante irrigación 
subterránea en terrenos sin acceso público, con un área mínima de 30 acres en la fase intermedia 
y 60 acres en la fase final. Este permiso no autoriza la descarga de contaminantes en cuerpos de 
agua del estado. 

Se espera que los efluentes de la instalación contengan demanda bioquímica de oxígeno a cinco 
días (DBO5). El tratamiento de las aguas residuales domésticas se realiza mediante una laguna 
facultativa, dos estanques de estabilización y un estanque de almacenamiento en la fase 
intermedia. En la fase final, todas las unidades serán duplicadas. 

 
 





TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: Maverick County 

Permit No. WQ00 13716001 EPA ID No. TX Unknown 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 

approximately 4,300 feet southeast of the intersection of U.S Highway 277 and state Highway 131 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Ernie Hernandez 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: Operator 

Mailing Address: 500 Quarry Street Suite 3 

City, State, Zip Code: Eagle Pass, TX 78852 

Phone No.: 830-352-4281 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: ehdz68@yahoo.com 

2. List the county in which the facility is located: Maverick 
3. If the property is publicly owned and the owner is different than the permittee/applicant, 

please list the owner of the property. 
na 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 